



ASBESTOS TEST RESULTS for Blendtex Ceiling Tile / Board Products - no asbestos found
Click anywhere on this page to reutrn to ASBESTOS in DRYWALL at InspectApedia.com

Personal information deleted
by InspectApedia.com editor

GRANT, MI 49327

CERTIFICATE OF BULK ASBESTOS ANALYSIS

Prepared for:

Phone Number:

Fax Number:

Email Address:

Project Name:

Test Location:

GRANT, MI 49327

Chain of Custody #: 1726011

Date Sampled: March 18, 2024

Date Reported: April 1, 2024

Andrew Pittman, Analyst

All analyses are performed using the EPA 600/R-93/116 method. The refractive index was determined by using 'Rapidly and Accurately Determining Refractive Indices of Asbestos Fibers by using Dispersion Staining Method', by S-C. Su. This report must not be reproduced in full, without written approval from PRO-LAB/SSPTM, Inc. These test results apply only to the samples actually tested. Polarized light microscopy is not always an accurate way to analyze floor tiles. When a non-detect or very low percentage of asbestos occurs, a transmission electron microscopy analysis (TEM) may be warranted. All samples will be stored for a period of thirty (30) days. The information contained in this report and any attachments is confidential information intended only for the use of the individual or entities named above. Limit of Detection (LOD) = 1%.

The effect of the results relate only to the items tested. PRO-LAB/SSPTM Inc. does not perform any sample collection. The information is supplied by the customer and can affect the validity of results. The results apply to the sample as received.

For more information please contact PRO-LAB at (954) 384-4446 or email info@prolabinc.com



1675 North Commerce Parkway, Weston, FL 33326 (954) 384-4446

GRANT, MI 49327

March 18, 2024

Client ID	PRO-LAB ID	LOCATION	Asbestos Mineral Percentage							COMMENTS
			CH	AM	CR	AN	TR	AC	ND	
A	032524-0106	GRAY CEILING TILE	0	0	0	0	0	0	ND	6% Cellulose 94% Binders
B	032524-0107	PINK INSULATION	0	0	0	0	0	0	ND	100% Fiberglass

CH=Chrysotile AM=Amosite
 CR=Crocidolite AN=Anthophyllite
 TR=Tremolite AC=Actinolite
 ND=None detected